

Report Number: TTR/12/086/SRV
Page 1 of 1

Client: Applied Media

Lab. Scheme Number: 1395

Product for test: Applied Media Outdoor Floor Graphic System
Description: 6 No. 250mm square self adhesive blue specimens
Client ref: n/a
Date Received: 24 March 2012
Date tested: 27 March 2012

Test Procedure: Determination of Slip Resistance Value BS EN 13036-4 : 2011

Results:	Test Number	SRV
	1	50
	2	50
	3	53
	4	54
	5	55
	6	55
	7	52
	8	52
	9	53
	10	52
	11	52
	12	49
	Mean	52

Remarks:

2No tests carried out on each specimen stuck to a flat surface.
Carried out in the wet at 20°C
Carried out using a 55 slider (TRL), 76mm wide

Distribution:

Applied Media
7 Brock Way,
Knutton
Newcastle under Lyme
Staffordshire
ST5 6AZ
FAO Larry Walsh

Authorised By:
Approved Signatory
PG Shrubsole () Principal Materials Engineer
DJ Green () Materials Engineer

Date: 29/03/2012